saranas. FCC RF Test Report Report No. : FR522405E
Appendix C. Radiated Spurious Emission
Relative Humidity : 41 ~42 %
Test Engineer : Levi Zhao
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band éa:g Antenna Modulation Channel = Frequency ‘ gg:: ‘ RU
Mode 1 U-NII-1 5.15-5.25 0+1 802.11a 36 5180 6Mbps -
Mode 2 U-NII-1 5.15-5.25 0+1 802.11a 44 5220 6Mbps -
Mode 3 U-NII-1 5.15-5.25 0+1 802.11a 48 5240 6Mbps -
Mode 4 U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO0 Full RU
Mode 5 U-NII-1 5.15-5.25 0+1 802.11ax HE20 36 5180 MCSO0 | RU106/53
Mode 6 U-NII-1 5.15-5.25 0+1 802.11ax HE20 44 5220 MCSO0 Full RU
Mode 7 U-NII-1 5.15-5.25 0+1 802.11ax HE20 48 5240 MCSO0 Full RU
Mode 8 U-NII-1 5.15-5.25 0+1 802.11ax HE40 38 5190 MCSO0 Full
Mode 9 U-NII-1 5.15-5.25 0+1 802.11ax HE40 38 5190 MCSO0 | RU242/61
Mode 10 U-NII-1 5.15-5.25 0+1 802.11ax HE40 46 5230 MCSO0 Full
Mode 11 U-NII-1 5.15-5.25 0+1 802.11ax HE80 42 5210 MCSO0 Full
Mode 12 U-NII-1 5.15-5.25 0+1 802.11ax HE80 42 5210 MCSO0 RU484/65
Mode 13 U-NII-1 5.15-5.25 0+1 802.11ax HE160 50 5250 MCSO0 RU996/67
Mode 14 = U-NII-2A 5.25-5.35 0+1 802.11a 52 5260 6Mbps -
Mode 15 = U-NII-2A 5.25-5.35 0+1 802.11a 60 5300 6Mbps -
Mode 16 | U-NII-2A 5.25-5.35 0+1 802.11a 64 5320 6Mbps -
Mode 17 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 52 5260 MCSO0 Full RU
Mode 18 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 60 5300 MCSO0 Full RU
Mode 19 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO0 Full RU
Mode 20 | U-NII-2A 5.25-5.35 0+1 802.11ax HE20 64 5320 MCSO0 RU106/54
Mode 21 | U-NII-2A 5.25-5.35 0+1 802.11ax HE40 54 5270 MCSO0 Full
Mode 22 | U-NII-2A 5.25-5.35 0+1 802.11ax HE40 62 5310 MCSO0 Full
Mode 23 | U-NII-2A 5.25-5.35 0+1 802.11ax HE40 62 5310 MCSO0 RU242/62
Mode 24 | U-NII-2A 5.25-5.35 0+1 802.11ax HE80 58 5290 MCSO0 Full
Mode 25 | U-NII-2A 5.25-5.35 0+1 802.11ax HE80 58 5290 MCSO0 RU484/66
Mode 26 U-NII-1 5.15-5.25 0+1 802.11ax HE160 50 5250 MCSO0 Full
Mode 27 U-NII-1 5.15-5.25 0+1 802.11ax HE160 50 5250 MCSO0 RU996/68
Mode 28 = U-NII-2C | 5.47-5.725 0+1 802.11a 100 5500 6Mbps -
Mode 29 = U-NII-2C | 5.47-5.725 0+1 802.11a 116 5580 6Mbps -
Mode 30 = U-NII-2C | 5.47-5.725 0+1 802.11a 140 5700 6Mbps -
Mode 31 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO0 -
Mode 32 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 100 5500 MCSO0 RU106/53
Mode 33 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 116 5580 MCSO0 -
Mode 34  U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO0 -
Mode 35 U-NII-2C | 5.47-5.725 0+1 802.11ax HE20 140 5700 MCSO0 RU106/54
Mode 36 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 Full
Mode 37 = U-NII-2C | 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 RU242/61
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Mode 38 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE40 110 5550 MCSO0 Full
Mode 39 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE40 134 5670 MCSO0 Full
Mode 40 | U-NIlI-2C = 5.47-5.725 0+1 802.11ax HE40 134 5670 MCSO0 RU242/62
Mode 41 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE80 106 5530 MCSO0 Full
Mode 42 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE80 106 5530 MCSO0 RU484/65
Mode 43 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE80 122 5610 MCSO0 Full
Mode 44 | U-NII-2C = 5.47-5.725 0+1 802.11ax HE80 122 5610 MCSO0 RU484/66
Mode 45 U-NII-1 5.15-5.25 0+1 802.11ax HE160 114 5570 MCSO0 Full
Mode 46 U-NII-1 5.15-5.25 0+1 802.11ax HE160 114 5570 MCSO0 RU996/67
Mode 47 | U-NII-2C 5.47-5.85 0+1 802.11a 144 5720 6Mbps -
Mode 48 | U-NII-2C 5.47-5.85 0+1 802.11ax HE20 144 5720 MCSO0 -
Mode 49 = U-NII-2C 5.47-5.85 0+1 802.11ax HE40 142 5710 MCSO0 -
Mode 50 = U-NII-2C 5.47-5.85 0+1 802.11ax HE80 138 5690 MCSO0 -
Mode 51 U-NII-3 5.725-5.85 0+1 802.11a 149 5745 6Mbps -
Mode 52 U-NII-3 5.725-5.85 0+1 802.11a 157 5785 6Mbps -
Mode 53 U-NII-3 5.725-5.85 0+1 802.11a 165 5825 6Mbps -
Mode 54 U-NII-3 5.725-5.85 0+1 802.11ax HE20 149 5745 MCSO0 Full
Mode 55 U-NII-3 5.725-5.85 0+1 802.11ax HE20 149 5745 MCSO0 RU106/53
Mode 56 U-NII-3 5.725-5.85 0+1 802.11ax HE20 157 5785 MCSO0 Full
Mode 57 U-NII-3 5.725-5.85 0+1 802.11ax HE20 165 5825 MCSO0 Full
Mode 58 U-NII-3 5.725-5.85 0+1 802.11ax HE20 165 5825 MCSO0 RU106/54
Mode 59 U-NII-3 5.725-5.85 0+1 802.11ax HE40 151 5755 MCSO0 Full
Mode 60 U-NII-3 5.725-5.85 0+1 802.11ax HE40 151 5755 MCSO0 RU242/61
Mode 61 = U-NII-3 5.725-5.85 0+1 802.11ax HE40 159 5795 MCSO0 Full
Mode 62 = U-NII-3 5.725-5.85 0+1 802.11ax HE40 159 5795 MCSO0  RU242/62
Mode 63 = U-NII-3 5.725-5.85 0+1 802.11ax HE80 155 5775 MCSO0 Full
Mode 64 = U-NII-3 5.725-5.85 0+1 802.11ax HE80 155 5775 MCSO  RU484/65
Mode 65  U-NII-3 5.725-5.85 0+1 802.11ax HE80 155 5775 MCSO  RU484/66
Co-location mode:
Mode Band (BGaIII]S) Antenna Modulation Channel | Frequency gg:i RU
2400-2483.5 | 2400-2483.5 0+1 802.11ax HE20 1 2412 MCSO0 | Full
Mode 66 U-NII-2C 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 | Full
2400-2483.5 | 2400-2483.5 1 802.11ax HE20 1 2412 MCSO0 | Full
Mode 67 | 2400-2483.5 | 2400-2483.5 0 Bluetooth-LE_GSFK 39 2480 2Mbps | Full
U-NII-2C 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 | Full
2400-2483.5 | 2400-2483.5 0+1 802.11ax HE20 1 2412 MCSO0 | Full
Mode 68 U-NII-2C 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 | Full
RFID 902.75MHz
2400-2483.5 | 2400-2483.5 1 802.11ax HE20 1 2412 MCSO0 | Full
Mode 69 2400-2483.5 | 2400-2483.5 0 Bluetooth-LE_GSFK 39 2480 2Mbps | Full
U-NII-2C 5.47-5.725 0+1 802.11ax HE40 102 5510 MCSO0 | Full
RFID 902.75MHz
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Summary of each worse mode

Mode Modulation ‘Ch.‘ (I,:\;qu) (dléfx;e/lm) ‘ (dlé'un\]/'/tm) M(?jré;)m Pol.‘ Z?/Zk ‘ Result | Remark
1 802.11a 36 = 5150.00 52.42 54.00 -158 | H AVERAGE Pass | Band Edge
1 802.11a 36 1 10360.00 44.46 68.20 -23.74 | H PEAK Pass = Harmonic
2 802.11a 44 | 5148.28 48.37 54.00 -5.63 | H AVERAGE Pass | Band Edge
2 802.11a 44  10440.00 44.43 68.20 -23.77 | H PEAK Pass = Harmonic
3 802.11a 48 @ 5350.66 46.78 54.00 -7.22 = H  AVERAGE | Pass @ Band Edge
3 802.11a 48  10480.00  44.32 68.20 -23.88 | V PEAK Pass = Harmonic
4 802.11ax HE20 36 5150.00 52.35 54.00 -1.65 | H AVERAGE Pass | Band Edge
4 802.11ax HE20 36 | 10360.00  44.32 68.20 -23.88 | H PEAK Pass = Harmonic
5 802.11ax HE20 36 | 5150.00 49.28 54.00 -472 | H AVERAGE Pass Band Edge
5 802.11ax HE20 36 - - - - - - - Harmonic
6 802.11ax HE20 44 | 5149.16 48.42 54.00 -558 | H AVERAGE Pass Band Edge
6 802.11ax HE20 44 1 10440.00 | 43.62 68.20 -2458 | H PEAK Pass | Harmonic
7 802.11ax HE20 48 | 5351.32 46.84 54.00 -7.16 | H AVERAGE Pass Band Edge
7 802.11ax HE20 48 | 10480.00 | 44.19 68.20 -24.01  V PEAK Pass | Harmonic
8 802.11ax HE40 38 | 5145.60 50.71 54.00 -3.29 | H AVERAGE Pass Band Edge
8 802.11ax HE40 38 | 10380.00 | 44.15 68.20 -24.05  V PEAK Pass | Harmonic
9 802.11ax HE40 38 | 5145.28 52.27 54.00 -1.73 | H AVERAGE @ Pass Band Edge
9 802.11ax HE40 38 - - - - - - - Harmonic
10 802.11ax HE40 46 - - - - - - - Band Edge
10 802.11ax HE40 46 | 10460.00  44.09 68.20 2411 | H PEAK Pass = Harmonic
11 802.11ax HE80 42 | 5142.40 52.33 54.00 -1.67 | H AVERAGE Pass | Band Edge
11 802.11ax HE80 42 | 10420.00  45.68 68.20 -2252 | H PEAK Pass = Harmonic
12 802.11ax HE80 42 | 5149.92 52.76 54.00 -1.24 | H AVERAGE Pass | Band Edge
12 802.11ax HES8O 42 - - - - - - - Harmonic
13 802.11ax HE160 50 5125.25 71.82 74.00 -2.18 | H PEAK Pass Band Edge
13 802.11ax HE160 50 - - - - - - - Harmonic
14 802.11a 52 - - - - - - - Band Edge
14 802.11a 52 | 7013.20 53.86 68.20 -14.34 | H Peak Pass = Harmonic
15 802.11a 60 - - - - - - - Band Edge
15 802.11a 60 | 7066.73 53.74 68.20 -14.46 | H Peak Pass | Harmonic
16 802.11a 64 5350.60 52.08 54.00 -1.92 | H AVERAGE Pass Band Edge
16 802.11a 64 | 7093.13 53.45 68.20 -1475 | H Peak Pass | Harmonic
17 802.11ax HE20 52 - - - - - - - Band Edge
17 802.11ax HE20 52 7013.20 54.30 68.20 -13.90 | H Peak Pass = Harmonic
18 802.11ax HE20 60 - - - - - - - Band Edge
18 802.11ax HE20 60 | 7066.73 53.63 68.20 -1457 | H Peak Pass | Harmonic
19 802.11ax HE20 64 | 5350.00 52.19 54.00 -1.81 H  AVERAGE Pass | Band Edge
19 802.11ax HE20 64 = 7093.13 53.11 68.20 -15.09 | H Peak Pass = Harmonic
20 802.11ax HE20 64 5351.40 48.20 54.00 -5.80 | H AVERAGE Pass Band Edge
20 802.11ax HE20 64 - - - - - - - Harmonic
21 802.11ax HE40 54 - - - - - - - Band Edge
21 802.11ax HE40 54 7026.40 53.79 68.20 -14.41 | H Peak Pass @ Harmonic
22 802.11ax HE40 62 5351.80 52.04 54.00 -1.96 | H AVERAGE Pass | Band Edge
22 802.11ax HE40 62 7079.93 54.04 68.20 -14.16 | H Peak Pass = Harmonic
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23 802.11ax HE40 62 | 5350.60 49.55 54.00 -4.45 H AVERAGE Pass @ Band Edge
23 802.11ax HE40 62 - - - - - - - Harmonic
24 802.11ax HES8O 58 5351.80 52.85 54.00 -1.15 H AVERAGE Pass @ Band Edge
24 802.11ax HE8O 58 7053.53 53.89 68.20 -1431 | H Peak Pass | Harmonic
25 802.11ax HE80 58 5379.80 72.23 74.00 -1.77 | H Peak Pass | Band Edge
25 802.11ax HE80 58 - - - - - - - Harmonic
26 802.11ax HE160 50 5352.06 51.96 54.00 -2.04 H AVERAGE @ Pass | Band Edge
26 802.11ax HE160 50 10500.00 44.57 68.20 -23.63 | V PEAK Pass | Harmonic
27 802.11ax HE160 50 5351.22 51.92 54.00 -2.08 H AVERAGE Pass @ Band Edge
27 802.11ax HE160 50 - - - - - - - Harmonic
28 802.11a 100 5469.52 65.70 68.20 -2.50 H PEAK Pass Band Edge
28 802.11a 100 7423.13 4571 74.00 -28.29 | H Peak Pass = Harmonic
29 802.11a 116 - - - - - - - Band Edge
29 802.11a 116  11160.00 44.53 74.00 -29.47 | H PEAK Pass | Harmonic
30 802.11a 140 5726.20 66.13 68.20 -2.07 H PEAK Pass Band Edge
30 802.11a 140 7616.00 46.05 74.00 -27.95 | H Peak Pass = Harmonic
31 802.11ax HE20 100 5469.52 66.22 68.20 -1.98 H PEAK Pass Band Edge
31 802.11ax HE20 100 7695.93 44.55 54.00 945 | H Average Pass = Harmonic
32 802.11ax HE20 100 5461.20 65.06 68.20 -3.14 H PEAK Pass Band Edge
32 802.11ax HE20 100 - - - - - - - Harmonic
33 802.11ax HE20 116 - - - - - - - Band Edge
33 802.11ax HE20 116 7814.00 53.88 68.20 -1432 | H Peak Pass = Harmonic
34 802.11ax HE20 140 5726.92 66.58 68.20 -1.62 H PEAK Pass Band Edge
34 802.11ax HE20 140 7623.33 45.10 74.00 -28.90 | V Peak Pass = Harmonic
35 802.11ax HE20 140 5739.96 62.19 68.20 -6.01 H PEAK Pass | Band Edge
35 802.11ax HE20 140 - - - - - - - Harmonic
36 802.11ax HE40 102 5466.48 67.14 68.20 -1.06 H PEAK Pass Band Edge
36 802.11ax HE40 102 7726.73 45.74 54.00 -8.26 H Average Pass = Harmonic
37 802.11ax HE40 102 5442.80 72.29 74.00 -1.71 H PEAK Pass | Band Edge
37 802.11ax HE40 102 - - - - - - - Harmonic
38 802.11ax HE40 110 - - - - - - - Band Edge
38 802.11ax HE40 110 7767.80 49.07 68.20 -19.13 | H Peak Pass = Harmonic
39 802.11ax HE40 134 5739.08 67.10 68.20 -1.10 H PEAK Pass | Band Edge
39 802.11ax HE40 134 11340.00 43.93 74.00 -30.07 | H PEAK Pass | Harmonic
40 802.11ax HE40 134 5760.76 61.60 68.20 -6.60 H PEAK Pass | Band Edge
40 802.11ax HE40 134 - - - - - - - Harmonic
41 802.11ax HE8O0 106 5459.92 51.96 54.00 -2.04 H AVERAGE Pass Band Edge
41 802.11ax HE80 106 7723.80 47.00 74.00 -27.00 | V Peak Pass = Harmonic
42 802.11ax HES8O 106 5463.12 66.81 68.20 -1.39 H PEAK Pass | Band Edge
42 802.11ax HE80 106 - - - - - - - Harmonic
43 802.11ax HE8O0 122 5459.92 51.54 54.00 -2.46 H AVERAGE Pass Band Edge
43 802.11ax HE80 122 11220.00 44.20 74.00 -29.80 | V PEAK Pass = Harmonic
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44 802.11ax HES8O 122 5461.52 62.06 68.20 -6.14 H PEAK Pass | Band Edge
44 802.11ax HE80 122 - - - - - - - Harmonic
45 802.11ax HE160 114 | 5451.42 52.50 54.00 -1.50 H AVERAGE | Pass | Band Edge
45 802.11ax HE160 114 1 11140.00 45.44 74.00 -28.56 | V PEAK Pass = Harmonic
46 802.11ax HE160 114 5460.00 49.38 54.00 -4.62 H AVERAGE Pass @ Band Edge
46 802.11ax HE160 114 - - - - - - - Harmonic
47 802.11a 144 - - - - - - - Band Edge
47 802.11a 144 11440.00 44.66 74.00 -29.34 |V PEAK Pass | Harmonic
48 802.11ax HE20 144 - - - - - - - Band Edge
48 802.11ax HE20 144 11440.00 44.92 74.00 -29.08 | V PEAK Pass | Harmonic
49 802.11ax HE40 142 - - - - - - - Band Edge
49 802.11ax HE40 142 11420.00 44.10 74.00 -29.90 | V PEAK Pass = Harmonic
50 802.11ax HE80 138 - - - - - - - Band Edge
50 802.11ax HE80 138 11380.00 44.33 74.00 -29.67 | V PEAK Pass = Harmonic
51 802.11a 149 5620.80 58.80 68.20 940 H PEAK Pass Band Edge
51 802.11a 149 11490.00 4451 74.00 -29.49 | H PEAK Pass = Harmonic
52 802.11a 157 5924.40 60.60 68.64 -8.04 \% PEAK Pass Band Edge
52 802.11a 157 11570.00 44.86 74.00 -29.14 | H PEAK Pass = Harmonic
53 802.11a 165 5956.80 59.74 68.20 -8.46 \% PEAK Pass Band Edge
53 802.11a 165 11650.00 46.37 74.00 -27.63 | H PEAK Pass = Harmonic
54 802.11ax HE20 149 5650.80 58.48 68.80 -10.32  H PEAK Pass Band Edge
54 802.11ax HE20 149 11490.00 44.78 74.00 -29.22 |V PEAK Pass | Harmonic
55 802.11ax HE20 149 5629.20 58.56 68.20 -9.64 \% PEAK Pass | Band Edge
55 802.11ax HE20 149 - - - - - - - Harmonic
56 802.11ax HE20 157 5985.20 59.81 68.20 -839 H PEAK Pass Band Edge
56 802.11ax HE20 157 11570.00 45.49 74.00 -2851 | H PEAK Pass | Harmonic
57 802.11ax HE20 165 5960.80 60.95 68.20 -7.25 H PEAK Pass | Band Edge
57 802.11ax HE20 165 11650.00 45.96 74.00 -28.04 | H PEAK Pass | Harmonic
58 802.11ax HE20 165 5998.40 60.23 68.20 797 H PEAK Pass Band Edge
58 802.11ax HE20 165 - - - - - - - Harmonic
59 802.11ax HE40 151 5645.73 60.63 68.20 757 H PEAK Pass Band Edge
59 802.11ax HE40 151 11510.00 44.39 74.00 -29.61 | H PEAK Pass | Harmonic
60 802.11ax HE40 151 5651.62 63.54 69.40 -5.86 H PEAK Pass | Band Edge
60 802.11ax HE40 151 - - - - - - - Harmonic
61 802.11ax HE40 159 5939.60 60.37 68.20 -7.83 | V PEAK Pass | Band Edge
61 802.11ax HE40 159 11590.00 45.36 74.00 -28.64 | H PEAK Pass = Harmonic
62 802.11ax HE40 159 5926.80 60.27 68.20 -7.93 H PEAK Pass | Band Edge
62 802.11ax HE40 159 - - - - - - - Harmonic
63 802.11ax HE80 155 5644.80 66.22 68.20 -198 H PEAK Pass Band Edge
63 802.11ax HE80 155 11550.00 44.97 74.00 -29.03 | V PEAK Pass = Harmonic
64 802.11ax HE80 155 5648.80 67.06 68.20 -1.14 | H Peak Pass | Band Edge
64 802.11ax HE80 155 - - - - - - - Harmonic
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65 802.11ax HES8O 155 5610.00 65.94 68.20 -2.26 H PEAK Pass | Band Edge
65 802.11ax HE80 155 - - - - - - - Harmonic

802.11ax HE20 1 2389.95 52.45 54.00 -1.55 H AVERAGE | Pass | Band Edge
802.11ax HE20 1  4824.00 45.52 54.00 -848 | H AVERAGE Pass | Harmonic

60 802.11ax HE40 102 5469.36 66.90 68.20 -1.30 H PEAK Pass | Band Edge
802.11ax HE40 102 11020.00 45.30 74.00 -28.70 | V PEAK Pass | Harmonic
802.11ax HE20 1 2389.95 51.37 54.00 -2.63 V | AVERAGE | Pass | Band Edge
802.11ax HE20 1 5506.00 61.01 74.00 -1299 | H Peak Pass | Harmonic
Bluetooth-LE_GSFK | 39 | 2483.50 43.25 54.00 -10.75 | H  AVERAGE @Pass | Band Edge

o7 Bluetooth-LE_GSFK | 39 | 7440.00 40.37 74.00 -33.63 | H Peak Pass | Harmonic
802.11ax HE40 102 5469.52 65.07 68.20 -3.13 H PEAK Pass Band Edge
802.11ax HE40 102 11020.00 45.04 74.00 -28.96 | H PEAK Pass = Harmonic
802.11ax HE20 1 2389.56 49.63 54.00 -4.37 V | AVERAGE Pass | Band Edge
802.11ax HE20 1 3611.00 50.69 54.00 -331 |V Average Pass = Harmonic

08 802.11ax HE40 102 5469.68 66.96 68.20 -1.24 H PEAK Pass Band Edge
802.11ax HE40 102 11020.00 45.91 74.00 -28.09 | H PEAK Pass = Harmonic
802.11ax HE20 1 2389.95 51.20 54.00 -2.80 H AVERAGE @ Pass | Band Edge
802.11ax HE20 1 3611.00 50.48 54.00 -352 |V Average Pass = Harmonic
Bluetooth-LE_GSFK = 39 = 2483.50 44.82 54.00 -0.18 H AVERAGE @ Pass | Band Edge

%9 Bluetooth-LE_GSFK | 39 = 7440.00 38.86 74.00 -35.14 | V Average Pass = Harmonic
802.11ax HE40 102 5469.52 65.21 68.20 -2.99 H PEAK Pass Band Edge
802.11ax HE40 102 11020.00 45.66 74.00 -28.34 | H PEAK Pass | Harmonic
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
U-HIHA-U-N-2A U2 ] | | 7 UNM-UNI2AAILZC
[ Al W
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5149.10 69.08 74.00 -4.92 57.07 34.10 9.8 3197 0.0 162 360 PEAK 1 5180.0 115,51 ------ === 193,38 34.20 9.91 3198 0.00 162 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
UM ZA-U-NT-ACHAVG UM 28 U--2C{AVG)
44 L
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 52.42 54.00 -1.58 40.41 34.10 9.8 3197 0.00 162 360 AVERAGE 1 5160.00 108.9 ------ - 9.77 34.20 9.91 3198 0.00 162 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C7 of C258
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1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
] | | U NZAUNLZC
[ Al WW
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 SI3L70 58.77 74.00 -15.23 46.69 4.7 9.7 319 0.0 112 8LPEAK 1 5160.0 108,66 ------ ------ 9.50 34.23 9.91 3198 6.8 112 BLPEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-H---N2A UNIL-2CAVG) L L ULNIA--NI- 24 U-I-2CIRVG)
i) ! 4
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 47.39 54.00 -6.61 35.38 34.10 9.8 3197 @.60 112 81 AVERAGE 1 5160.00 108,65 ------ - 8852 34.20 9.91 3198 6.00 112 1 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(lIBIJ‘ﬂm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S 1L LT iy S 1]
L - ) U-NE&M-JMC{A\@ 1 - - UNI-UNI-2A-U-NI-CAVG)|
Peak e ! o e § | i A o
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10360.08 44.46 68.20 -23.74 55.68 37.36 15.45 67.63 @.00 - --- PEAK 1 10360.00 4412 68.20 -23.98 55.45 37.35 15.45 67.63 @.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number . C9 of C258
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
] | T UNHNZA NI
[ Al t
48 48
Peak
15 35
163 163
s 5044, 5088, KA 518, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5124.% 68.97 74.00 -13.03 53.33 3.97 10.58 36.96 0.0 13 B PEAK 1 5220.00 113.46 ------ - 116,64 34.22 10.67 37.67 0.00 138 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 ft34 g
95 95
i LN
[ Al
NN 2A-ULAI-2CAVG ) L L NN 22 u\/\"_,
i) ‘ 4
Av
g 15 35
163 163
s 5044, 5088, KA 518, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 548.28 43.37 4.0 -5.63 40.75 34.04 10.61 37.03 Q.00 13 B AVERAGE 1 5220.08 11113 ------ - 103,28 4.2 10.67 37.64 0.00 138 0 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Fundamental

Lol

1134 {\

U-H0-A-U-N-2- A2

; ' MMM |
T m
bbb rnaniish

Peak Blank

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5399.04 5815 74.00 -15.85 40.38 34.00 10.77 3640 Q.00 1@ 0PEN

Lol

1134

\ U-NIA-U-NI-2A N2 AVG)
34 1

Av Blank
9 15

163

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5L 4055 3400 -7.45 3.7 3.3 1075 3652 Q.00 13 0 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C11 of C258
TEL : +86-512-57900158
FCC ID: UZ7TC2205



saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11a_CH44_5220MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
] | AL U -LN-A N2
[ Al W
48 48
Peak
15 35
163 163
s 5044, 5088, KA 518, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5873.26 59.15 74.00 -14.85 51.64 33.90 10.53 36.92 0.0 101 89 PEAK 1 5220.00 109.89 ------ - 102,07 4.2 10.67 37.67 0.00 191 89 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
NN 2A-ULA-2CEAVG ) L L NN 2A-U-NI-CEAVG)
[ ! s
Av
g 15 35
163 163
s 5044, 5088, KA 5116, m 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5699.22 47.58 4.00 -6.42 40.03 33.90 10.55 36.96 @.60 101 89 AVERAGE 1 5220.00 162,53 ------ - 971 34.22 10.67 37.67 0.00 101 89 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Vertical Fundamental
mLeveI(dB!N}m)
1134
14
By
U-H0-A-U-N-2- A2
654 I i
a A e i
Peak Blank
0§
163
m 5268 536 564, 512 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5480.40 57.47 74.00 -16.53 48.69 34.40 10.78 36.48 0.00 101 89 PEAK
mLeveI(dB!N}m)
1134
i
97"‘ ]‘l\
B
654 \[\u’\
U-NA-L2A-U-H-2C AV
44 P 1
Avg Blank
1§
163
m 5268 536 564, 512 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.56 46.07 54.00 -7.93 37.49 34.35 10.75 36.52 0.60 101 89 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
1‘.lr!‘\uwel(llBIJ‘ﬂm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S 1L LT iy S g | o
L - UNILA-GAT-24-U-H0-2CAVG)| 1 - ULNIA-UNI-24-L-N1-2CAVG)|
Peak m “ ' A
I L I
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10440.00 44.43 08.20 -23.77 55.%5 37.41 15.53 67.86 .00 -=- PEAK 1 10440.00 43.70 68.20 -24.44 57.89 37.41 15.50 67.66 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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3
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
415 915
e LN i
] | | T UNIHUNIZA UG
; WMWWWWWWWMWM««W i
448 448
Peak
15 15
163 163
it 5284, 538, 53 5416, 5460 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 53%.38 59.06 74.00 -14.94 30.45 34.36 10.75 36.58 0.00 142 360 PEAK 1 5240.00 119.89 ------ - U191 34.24 10.68 36.94 0.00 14 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
415 915
813 813
5.0 850
U-MI-A-U-N-2A-U-H0-2C V) L L U-H-A-U--2-U-80-2C
4 ! 4
Av
g 125 15
163 163
it 5284, 538, 53 5416, 5460 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.66 46.78 54.00 -7.12 38.20 34.35 10.75 36.52 0.00 142 360 AVERAGE 1 5240.00 11135 -----v - 103,37 34.24 10.68 36.94 0.00 142 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C15 of C258
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3
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
thd U DA i
1 ] | T U -L-2A- N2
" WWWMMWMMMJ " WWVW
48 48
Peak
15 35
163 163
it 5284, 538, i 5416, 5460 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 535460 57.69 74.00 -16.31 49.18 34.35 10.75 3651 0.60 108 86 PEAK 1 5240.00 109.69 ------ - 10174 34.24 10.68 36.97 0.00 108 86 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L L NN 24 U-NI-2CHAVG)
48 ! 48
Av
g 15 35
163 163
it 5284, 538, i 5416, 5460 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.20 4.04 54.00 -7.9 37.46 34.35 10.75 36.52 0.00 108 86 AVERAGE 1 5240.00 103.03 ------ - 9,05 34.24 10.68 36.94 0.00 108 86 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C16 of C258
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samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
1‘.lr!‘\uwei(lIBIJ‘ﬂm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S 1L LT iy S g | o
L - UM 24-U-NI-CAVG)| 1 - ULNIA-UNI-24-L-N1-2CAVG)|
Peak 488 1 § 1 F "
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10430.00 4416 08.20 -24.04 55.23 37.44 15.57 7.85 .00 -=- PEAK 1 10480.00 44,32 68.20 -23.88 55.40 37.43 15.56 67.67 @.00 -  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
el UM AU ] | |~ UNM-UNI2AAILZC
ESIUMMMMWWWWWMWW “ N WW
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 548,50 6415 74.00 -9.85 52.13 .11 9.8 3197 0.0 171 368 PEAK 1 5180.00 116,39 ------ ------ 10423 3423 9.91 3198 6.00 171 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
UM ZA-U-NTL-ACHAVGY UM 2AU-I-CAVG)
48 48
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 52.35 54.00 -1.65 40.34 34.10 9.8 3197 0.60 171 360 AVERAGE 1 5160.00 167.82 ------ - 9,66 34.23 9.91 3198 0.00 171 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C18 of C258
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4
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_Full RU_5180MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
] | | U A UNLZC
[ Al
44 48 W
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5146.60 58.34 74.00 -15.66 46.31 34.12 9.8 3197 0.0 118 B4 PEA 1 5160.00 10819 ------ - 9.03 34.23 9.91 3198 0.00 110 84 PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-H--A-N-2A U-NIL2CAVG) L L ULNIA--NI- 28 U-NI-CERVG)
s 1 1
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5149.20 47.26 4.0 -6.74 35.5 34.10 9.8 3197 0.60 110 34 AVERAGE 1 5160.08 99.91 ------ - B7.78 34.20 9.91 3198 0.00 110 84 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C19 of C258
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samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
1‘.lr(‘\uwei(lIBIMm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S 1L LT iy S g | o
L - UNILA-GAT-24-U-H0-2CAVG)| 1 - ULNIA-UNI-24-L-N1-2CAVG)|
Peak “ ! ' !
g s NPT Ll
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10360.00 44.32 08.20 -23.88 55.%5 37.35 15.45 7.85 .00 -=- PEAK 1 10360.00 43.50 68.20 -24.78 57.73 37.35 15.45 67.83 @.00 -  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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5
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53 5180MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
] | | UNHUNZAUNLZC
[ Al \”WWWWW
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 0. o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5143.20 60.85 74.00 -13.15 53.22 34.85 10.61 37.03 .60 218 B PEAK 1 5180.00 117,27 -----v oo 109.61 34.11 10.63 37.68 0.00 210 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
U-H---M-2A UNIL-ZCAVG)
a8 ' I
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 49.28 54.00 -4.72 41.65 34.85 10.61 37.03 .60 218 B AVERAGE 1 5160.0 1163 ------ ------ 102,64 34,11 10.63 37.68 0.00 210 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C258
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5
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH36_RU106/53 5180MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1118 1118 1
95 95
i LN
| ] | | UNHUNZAUNLZC
6801 U" Al
S il M"‘""M' YIS LR,
il
48 48
Peak
15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5162.60 59.36 74.00 -14.64 51.89 33.91 10.% 3691 @0.60 108 83 PEAK 1 5180.0 111,92 ------ - 10425 34,13 10.64 37.16 0.00 100 83 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-H--A-N2A UNIL-2CAVG) L L ULNIA-A-NI-2A-U-NI-CIRVG)
§®4 48
Av
g 15 35
163 163
sl 5120, 5140, i 5180. 5200 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 514.60 47.58 54.00 -6.42 40.01 33.94 10.57 36.94 0.00 100 83 AVERAGE 1 5160.00 101,93 ------ - 9.26 34.13 10.64 37.16 0.00 100 83 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C22 of C258
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6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
] | T UNHNZAUNI-C
[ Al
48 48
Peak
15 35
163 163
s 5044, 5088, KA 5116, m 100 0. o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5836.74 58.97 74.00 -15.03 5152 33.90 10.49 36.94 @0.60 139 360 PEAK 1 5220.00 119.32 ------ - U154 34,20 10.67 37.16 0.00 139 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
95 95
i LN
[ Al
-NIHA-A- M- 2A-ULAI-2CEAVG )
i) : 4
Av
g 15 35
163 163
s 5044, 5088, KA 5116, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5143.16 43.42 54.00 -5.58 40.79 34.85 10.61 37.83 @.00 139 360 AVERAGE 1 5220.00 11135 ------ - 103,58 34.22 10.67 37.84 0.00 139 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C23 of C258
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Pol. Horizontal Fundamental

Lol

1134 \W
75—k

U-H0-A-U-N-2- A2

ﬁﬂll W“l;lb

*MWM A, i "
MW‘ i . ‘m.,ij il

LRk A

484 ¥
Peak Blank

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5369.501 57.69 74.00 -16.31 49.03 34.37 10.76 36.47 Q.00 139 360 PEAC

Lol

1134

L\\ U-NIH-U-NI-2A-U-NI-2CAVE)|

34 . 1

Av Blank
9 15

163

520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 537670 46.60 34.00 -7.40 37.90 3438 10.76 3646 Q.00 139 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C24 of C258
TEL : +86-512-57900158
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6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE20_CH44_Full RU_5220MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
95 95
i LN
] | | UAIN2A N
[ Al WNWW
48 48
Peak
15 35
163 163
s 5044, 5088, KA 5116, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5663.14 58.32 74.00 -15.68 50.82 33.90 10.52 36.92 0.0 116 8 PEAK 1 5220.00 11114 ------ -oo- 103,29 34.22 10.67 37.64 0.00 116 85 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
NN 2A-ULA-2CEAVG ) L L NN 28 U-NI-2CEAVG)
a8 ! I
Av
g 15 35
163 163
s 5044, 5088, KA 5116, m 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5160.54 47.68 54.00 -6.40 40.04 33.90 10.5% 36.9 @.60 116 85 AVERAGE 1 5220.00 102,58 ------ - 9.73 422 10.67 37.64 0.00 116 85 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C25 of C258
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Vertical Fundamental
mLeveI(dB!N}m)
1134
9§
B \M
! \ UALUNLALNL
|
654 i i
Mwwmwwwww Wt
Peak Blank
0§
163
m 5268 536 564, 512 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5366.64 57.01 74.00 -16.99 48,36 34.377 10.76 36.48 0.60 116 83 PEAK
mLeveI(dB!N}m)
1134
w5 ’\1
B
654 h
U-NA-L2A-U-H-2C AV
44 1
Avg Blank
0§
163
m 5268, 536 564, 512 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535152 46.07 %400 -7.93 37.49 34.35 1075 36.52 0.60 116 85 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
1mLeveI(lIBIMm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S S [ 1 iy S g | 1 e
L - UM 24-U-NI-CAVG)| 1 - ) U-N&ﬂM-jﬂC{h\@
m al
Peak RN TN Sy P —
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10440.00 43.62 08.20 -24.58 57.76 37.40 15.50 67.66 @.00 - --- PEAK 1 1044000 43.42 68.20 -24.78 57.%4 37.41 15.53 67.66 @.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C27 of C258
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7
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
1138 1138
415 915
e LN i
| | T U -UNIEZA UL
5.0 : 1 5.0
448 448
Peak
15 15
163 163
it 5284, 538, 53 5416, 5460 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5387.18 58.19 74.00 -15.81 49.46 34.39 10.77 36.43 0.0 142 360 PEAK 1 5240.00 12118 ------ - 1312 34.24 10.68 36.94 0.00 14 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
415 915
813 813
5.0 850
U-MI-A-U-N-2A-U-H0-2C V) ] L U-H-A-U--2A-U-80-2C
4 ! 4
Av
g 125 15
163 163
it 5284, 538, 53 5416, 5460 100 1. . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 535130 4.84 5400 -7.16 38.26 34.35 10.75 36.52 0.00 142 360 AVERAGE 1 5240.00 11114 ----ev -oee- 103,16 34.24 10.68 36.94 0.00 142 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C28 of C258
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7
Mode Band Edge
U-NII-1_5.15-5.25_802.11ax HE20_CH48_Full RU_5240MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 f136 !
95 95
thd U DA i
i, ] | T UNHNZA NI
[ : i Al
n M ™ B 1.f\ M mvw,
48 48
Peak
15 35
163 163
it 5284, 538, i 5416, 5460 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5440.20 57.14 74.00 -16.06 48.39 34.36 10.82 36.43 0.00 108 B4 PEA 1 5240.00 111,46 ------ - 19351 34.24 10.68 36.97 0.00 108 84 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L L ULNIA-ANI- 28 U-I-2CAYG)
48 1 48
Av
g 15 35
163 163
it 5284, 538, i 5416, 5460 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 46.09 4.00 -7.91 37.51 34.35 10.75 36.52 0.00 108 34 AVERAGE 1 5240.00 10276 ------ - 9.73 4.5 10.69 36.91 0.00 108 84 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C29 of C258
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samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
1‘.lr!‘\uwei(llBIJ‘ﬂm) o Level (dBuvim)
1138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S 1L LT iy S 1 7
L - UM 24-U-NI-CAVG)| L NI-2CIAVG)|
Peak 4 AV AT f
gt ——
Avg 35 b
163 163
7000 0. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10450.00 43.89 08.20 -24.31 57.% 37.44 15.57 67.85 .00 -=- PEAK 1 1p430.00 44,19 68.20 -24.01 55.26 37.44 15.57 67.68 @.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
U-HHA-U-N-2A A2 ] | = UNHN2A NI
[ Al WM
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 514070 64.02 74.00 -9.98 5198 34.13 9.8 3197 0.60 154 360 PEAK 1 5199.00 11414 -----v -ooee- 10198 34.23 9.91 3198 0.00 134 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
-N-AELNTL2-U-HI-2CEAVG)
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5145.60 58.71 4.00 -3.29 38.68 34.12 9.8 3197 @.60 154 360 AVERAGE 1 5199.00 104,89 ------ ------ 9208 34.28 9.92 3199 0.00 134 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Fundamental
1HL&W&I(tll!!l\l'lln)
HMW
5 \
B
U-H0-A-U-N-2- A2
N%
654 [
I
W Laniudll MMWWWWA ot “M"H m"hH‘»‘w h “Mm it
Peak Blank
1§
163
590 5244, 5298 5352 5406 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 545019 55.73 74.00 -18.27 43.01 34.45 10.13 3194 0.0 154 360 PEAK
1HL&W&I(tll!!l\l'lln)
1134
14 [\]
B
654 \
! U-NA-L2A-U-H-2C AV
48 1
Avg Blank
0§
163
590 5244, 5298 5352 5406 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53%5.24 4488 54.00 -9.12 32.39 34.32 10.69 3192 0.60 154 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE40_CH38_Full_5190MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
| L ONHAILZA DN ] | | UNIA-NI-ZA N2
[ 1 MWMW Al
ag 4MMMMWMWMWWWMMMWWMWNMMMMMW
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5144.00 59.22 74.00 -14.78 47.19 .12 9.8 3197 Q.00 108 84 PEA 1 5199.00 105,68 ------ ------ 93.39 428 9.92 3199 0.00 100 84 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AEUNT-2A-U-I-2CAVG) L L NN 2A-U-NI-CHRVG)
) ! 4M
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5147.36 46.73 %400 -7.27 3471 .11 9.8 3197 0.00 100 34 AVERAGE 1 5199.08 97.06 ------ - B4.B1 3430 9.94 3199 0.00 100 B4 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

U-H0-A-U-N-2- A2

TS i
M”Wﬂ AN Pt b ot

Peak Blank

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5379.00 55.43 74.00 -18.57 4080 3442 1011 319 .00 10 B4 PEAC

Lol

1134
5 M
B

k U-NA-U-N0-2A-U-NI-2CAVG)
a |

Av Blank
9 15

163

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 957,84 4437 5400 -0.63 3163 3400 10.1B 3194 Q.00 100 B4 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C34 of C258
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG) UNH-ENLA LAV

Peak i
Avg 1§
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o g
1 10360.08 43.77 08.20 -24.43 57.95 37.36 15.47 67.04 @.00 - --- PEAK 1 10300.00 44.15 68.20 -24.85 55.37 37.36 15.46 67.04 0.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C35 of C258
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_RU242/61_5190MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
i LN
 UHNI-U-Hg 2002 ] | |7 UNIA-NI-A N2
i - I“WWWW“WWW ; WM
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5148.80 69.69 74.00 -4.31 62.06 34.85 10.61 37.03 0.0 209 360 PEAK 1 5199.00 115.06 ------ ------ 107,38 34,15 10.64 37.11 0.00 29 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
-N-CUATL24-I-2CEAVG)
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 545,28 527 94.00 -1.73 44.65 34.04 10.60 37.02 0.00 209 360 AVERAGE 1 5199.00 105.80 ------ ------ 98,12 34.15 10.64 3711 0.00 209 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Fundamental
mLeveI(dBiNIm)
1134
14
il
U-H0-A-U-N-2- A2
g0 T ;
L il ko ik
a A e s s
Peak Blank
0§
163
590 5244, 5298, 5352 5406 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 537711 57.65 74.00 -16.35 48.96 34.3% 10.76 36.45 0.60 209 360 PEAK
mLeveI(dBiNIm)
1134
14
i3 W*\
654
U-NA-L2A-U-H-2C AV
w
Avg Blank
3§
163
590 5244, 5298 5352 5406 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.30 46.41 5400 -7.59 37.83 34.35 10.75 36.52 0.00 209 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE40_CH38_RU242/61_5190MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
U-HIHA-UL-N-2A A2 ] | | UNIA-NI-A N2
[ Al
(- Rt A
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5123.84 59.55 74.00 -14.45 5196 33.97 10.58 36.96 0.00 108 91 PEA 1 5199.00 106,14 ------ ------ 9.46 34.16 10.65 37.13 0.00 100 91 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AEUNT-2A-U-I-2CAVG) L L UM 28 U-NI-CHRVG)
§®4 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 548,30 47.63 94.00 -6.37 40.01 34.04 10.61 37.83 0.00 108 91 AVERAGE 1 5199.08 97.22 ------ - B9.54 34.16 10.65 37.13 0.00 100 91 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

U-H0-A-U-N-2- A2

IR E R AT TR 1 i
AL L L L, Al
d L T “WIIW’UM\JWMWMW Ml

Peak Blank
15

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 9459.19 57.17 74.00 -16.83 48.43 34.34 1034 3644 000 100 9L PEA

Lol

1134

L U-NIH-U-NI-2A-U-NI-2CAVE)|
48

Av Blank
9 15

163

5190 524, 5298, 5352, 5406, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 530,10 4o.06 34.00 -7.04 37.48 3435 1075 3652 Q.00 100 9L AVERAGE

Sporton International Inc. (Kunshan) Page Number : C39 of C258
TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
1‘.lr!‘\uwei(lIBIJ‘ﬂm) o Level (dBuvim)
1138 1134
a5 a5
B3 B3
U-HA-U--28--40-2C) U-HIA-U-H-2A--40-2C)
iy iy S 1L LT iy S g | o
L - UNILA-GAT-24-U-H0-2CAVG)| o N - ULNIA-UNI-24-L-N1-2CAVG)|
m 4 al
Peak OV P
Avg 35 b
163 163
7000 0. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10460.00 44.09 08.20 -24.11 55.20 37.42 15.53 67.86 .00 -=- PEAK 1 1p460.00 43.86 08.20 -24.34 57.98 37.41 15.53 67.66 @.00 -  --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number
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saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE80_CH42_Full_5210MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1138 1138 !
95 95
i LN
1 U-HIHA-U-N-2A U920 ] | | UNHUMZAUNILZC
N N W
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5142.88 66.36 74.00 -7.78 54.26 .13 9.8 3197 0.60 164 360 PEAK 1 5210.00 111,84 ------ - 9.5 34.30 9.97 3199 0.80 164 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-ACLNT-2A-U-I-2CHRYG) L L NN 28 U-I-2CIRVG)
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5142.40 52.33 %4.00 -1.67 40.29 34.13 9.8 3197 0.00 164 360 AVERAGE 1 5210.00 10135 ------ - B89.10 3430 9.94 3199 0.00 164 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number 1 C41 of C258
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Pol. Horizontal Fundamental

Lol

1134

97.‘Mm

U-H0-A-U-N-2- A2

g0 Wi,

FLE
Peak Blank
8
163
500 5256. 5292, 538 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539460 56.75 74.00 -17.5 44.03 3408 10.12 3188 Q.00 164 360 PEAC

Lol

1134

U-NIH-U-NI-2A-U-NI-2CAVE)|

44 AV 1
Avg Blank
5
163
5220 5256 5292 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5390.68 46.19 34.00 -7.51 33.74 34.30 10.08 3193 Q.00 164 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C42 of C258
TEL : +86-512-57900158
FCC ID: UZ7TC2205



saranas. FCC RF Test Report

Report No. : FR522405E
11
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HES80_CH42_Full_5210MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U-N-2A -2 ] | | UNHUMZAUNI-ZC
[ 1 ll Al
APRRLL RN
s s W
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 513360 58.73 74.00 -15.27 46.65 4.7 9.87 319 0.00 108 84 PEA 1 5210.00 16281 ------ - 9.5 34.30 9.9 3199 6.00 100 84 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-N-AEUNT-2A-U-I-2CAVG) U-N0-A-AL-N-2A-LLI-2CERYG)
— [ Lo AL
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5M46.24 47.62 54.00 -6.38 35.39 34.12 9.8 3197 0.00 100 34 AVERAGE 1 5210.08 9416 ------ - BLOL 3430 9.94 3199 0.00 100 84 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C43 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

B
\” U-H0-A-U-N-2- A2
|

1
WWM ”WM“"MM“‘MW« r|J i "Vl'|"-rv\-“'i I'Y'M’l
Peak Blank

520 5256 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 536l.48 4.2 74.00 -19.18 4030 3.3 10.09 3192 .00 100 B4 PEAC

Lol

1134

[V

UNLLALIALALICAG)
s 1

Av Blank
9 15

163

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 536,44 4450 34.00 -0.43 3000 3433 1009 3192 Q.00 100 B4 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C44 of C258
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Vertical
el gL}
1134 1133
s s
i DR URATC g DR URAT
T st [T 0 T et [ VBN o

UNHA2ALAROAG) UNH-ENLA LAV

Peak ' W A —
Avg !
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o g
1 10420.08 45.68 08.20 -22.52 9.80 37.41 15.53 67.66 @.00 - --- PEAK 1 1p420.00 44.70 68.20 -23.50 539 37.37 15.47 67.04 @.00 -  --- PEAK
Sporton International Inc. (Kunshan) Page Number . C45 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205



saranas. FCC RF Test Report

Report No. : FR522405E
12
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_RU484/65_5210MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1038 103 “
95 95
i LN
{ [T _
il ”.r.'\M.‘.hlf‘.\::JI...;' v CUTTIL T L U7 WAL
[ i AR IR Al
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5147.84 78.91 74.00 -3.09 63.28 34.04 10.61 37.02 0.0 209 360 PEAK 1 5210.00 112,72 ------ - 195,06 34.11 10.63 37.68 0.00 209 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
AU 2A-U-0-2CHAVG)g i s U-N\M-U-MI\-ZJ\-U-!‘IH-ZCA‘W\‘i{”"_\/»A
44 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5143.92 5276 54.00 -1.24 45,13 34.85 10.61 37.83 0.00 209 360 AVERAGE 1 5210.00 103.48 ------ - 93,80 34.15 10.64 3711 0.00 209 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C46 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205




SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Fundamental
1HL&W&I(tll!!l\l'lln)
1134
5
M.:l, | ﬂ \
W U-H0-A-U-N-2- A2
w0 il| | i ]
I M oW Aoy WMM JMV.M .l,}h'r.w..
48
Peak Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5366.52 6176 74.00 -12.30 53.09 4.7 10.76 36.48 0.00 209 368 PEAK
1HL&W&I(tll!!l\l'lln)
1134
5
AR I
Rl
654
U-NHA-L2A-U--2C AV
44 L\\(« o i
Avg Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53594 47.43 54.00 -6.52 38.99 34.35 10.75 36.52 0.00 209 360 AVERAGE

Sporton Int

ernational Inc. (Kunshan)

TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number
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s ss. FCC RF Test Report Report No. : FR522405E
12
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE80_CH42_RU484/65 5210MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | T UNHNZA NI
[ Al
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5145.90 64.68 74.00 -9.32 57.06 34.04 10.60 37.02 0.00 108 87 PEAK 1 5210.00 10419 ------ - 9.50 34.18 10.65 37.14 0.00 100 7 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-N-AEL-2A-U-HI-2CAVG) L L UM 28 U-NI-2CORYG)
§®4 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 514670 47.94 54.00 -6.06 40.32 34.04 10.60 37.02 0.00 100 &7 AVERAGE 1 5210.00 94.88 ------ - B7.20 34.15 10.64 3711 0.00 100 87 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number . C48 of C258




samranas. FCC RF Test Report

Report No. :

FR522405E

Pol. Vertical Fundamental
mLeveI(dBlle)
1134
5 Wh
B
U-H0-A-U-N-2- A2
654 i i
It e
il WWWWWW vttty
Peak Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5367.78 53.01 74.00 -15.99 49.36 34.377 10.76 36.48 0.00 108 87 PEAK
mLeveI(dBlle)
1134
5
B
654 |
U-NA-L2A-U-H-2C AV
44 1
Avg Blank
0§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Linit Qver Read At Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 539518 46.21 54.00 -7.79 37.61 34.36 10.75 36.51 0.60 100 87 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205

Page Number
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Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_RU996/67_5250MHz
ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
1 U-HIHA-U-N-2A A2 ] | I UM 2A NG
ESIUWMWMWWWW ) W’”"
48 48
Peak
15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5125.25 7182 7400 -2.18 64.3 33.95 10.58 36.97 0.0 218 360 PEAK 1 5250.00 105,46 ------ - 9.76 34.20 10.66 37.16 0.00 210 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
ik ik !
i LN
[ Al
U-N-A-ALN-2A-U--2CAVG) L L U-N-A-A-N-2A-UI-2CER V)
i) : 4
Av
g 15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5150.60 43.95 54.00 -5.05 41.32 34.85 10.61 37.83 0.00 210 360 AVERAGE 1 5250.00 96.72 ------ - B9.04 34.15 10.64 3711 0.00 210 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Fundamental
1HL&W&I(tll!!l\l'lln)
1134
75 I pd e IV
B m H \
\ o ULNIA-U-HI-2A- 0N -2
0] Tl i
’ Wl u Mhayfhe }ﬁw 'z Mwn At
m Akl ladtl i 4
Peak Blank
0§
163
5250 592 533, 536, 5418, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53%5.9 76.88 74.00 -3.12 62.12 34.40 10.77 36.41 0.0 218 360 PEAC
1HL&W&I(tll!!l\l'lln)
1134
5
654
I‘ ! U-NA-L2A-U-H-2C AV
48 e —
Avg Blank
3§
163
5250 592 533, 536, 5418, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53%.16 56.23 54.00 -3.77 41.47 34.40 10.77 36.41 0.00 210 360 AVERAGE

Sporton International Inc. (Kunshan)

TEL : +86-5
FCC ID: Uz

12-57900158
7TC2205

Page Number
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Report No. : FR522405E
13
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_RU996/67_5250MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U-N-2A A2 ] | L UA-NZA N
[ § I Al
! et b b
gt
48 48
Peak
15 35
163 163
s 5050. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5828.25 59.76 74.00 -14.24 52.32 33.90 10.48 36.94 0.0 108 B4 PEA 1 5250.00 99.54 ------ -oooe- 9187 34.13 10.64 37.16 0.00 100 84 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-AL-N-2A-U--2CAVG) L . U-N-A-A-N-2A-UI-2CRY)
a9 1 4 t_,-w,
Av
g 15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark

B B B B B & o deg
1 SL2L75 47.67 4.0 -6.33 40.88 33.97 10.58 36.96 0.00 108 34 AVERAGE

B B A B B B @ deg
BL.18 34.16 10.65 37.13 0.00 100 84 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

=
ey
]

U-H0-A-U-N-2- A2

=

i
A ] By
M\‘m‘l‘x " HJurmm b "M.‘.m‘w oy ;llunl

Peak Blank
15

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 gL61 6L.B5 74.00 -11.95 5017 34.40 10.78 3640 Q.00 100 B4 PEAC

Lol

1134

s AN

, V V \ -V 2A-UNI-2C[A)

L

Av Blank
9 15

163

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539030 4050 3400 -7.48 3778 .39 1077 3642 Q.00 100 B4 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C53 of C258
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Pol. Horizontal Vertical
mL&veI(ﬂ&Mm] - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT A L]
I _ UM 2A-U-N-CAVG)| 1 _ - UNIA-UNI-2A-U-N-CAVG)|
488 2 B 7 TR
Peak e WWM : Rt
5 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MBwn B B W Bn & B & a tg
1 7813.20 53.86 68.20 -14.34 L2 3551 12.47 65.3 0.8 - - Pesk 1 7013.20 43.51 68.20 -19.69 65.86 35.51 12.47 65.13 0.8 - --- Peak
2 10520.00 44.66 68.20 -23.54 5B.63 37.47 15.61 €7.85 0.00 -~ .- PEAK 1 10520.00 44,14 68.20 -24.06 B.14 37.46 15.60 €7.66 0.00 ---  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C54 of C258
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Pol. Horizontal Vertical
mL&veI(ﬂ&Mm) - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT iy gy S L]
(S _ UM 2A-U-N-CAVG)| - _ - UNIA-UNI-2A-U-N-CAVG)|
i ) - M.WWL- “w R
Peak Lo MMMM o : Vit
38 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 7866.73 53.74 68.20 -14.46 7L.08 35.57 11.54 65.45 0.8 - --- Pesk 1 7066.00 50.26 68.20 -17.9 67.60 35.57 11.54 65.45 0.8 - --- Peak
2 10609.00 4425 74.80 -29.75 5.5 37.52 15.67 66.99 @.00 -~ .- PEAK 1 10609.00 43.74 74.80 -30.26 57.%4 37.52 15.67 66.99 0.00 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C55 of C258
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16
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd U DA i
‘ \ i ] | T UNHN2A NG
w MWWWMWMWW ) W«
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 535140 64.99 74.00 -9.01 52.53 4.3l 10.68 3193 .60 17 B PEAK 1 5320.0 116,99 ------ - 104,59 34.30 10.06 31.9% 6.0 10 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV )
48 48
Av
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 52.08 54.00 -1.92 39.63 4.3 10.68 3193 0.0 17 B AVERAGE 1 5320.00 109.46 ------ - 97.09 34.30 0.0 3197 6.0 1IN 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C56 of C258
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16
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
thd N DA i
) ] | U LA N 20
[ W IWMM Al
1 Lttt
o ittt b e ‘
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5358.50 56.71 74.00 -17.29 4421 4.353 10.69 3192 0.0 103 80 PEA 1 5320.00 168.27 ------ - 9,89 34.30 10.85 3197 0.00 103 80 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L . U-H-A-A-N-2A-L-2C AV
48 1 48
Av
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 0. o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 535010 4636 54.00 -7.70 33.84 3431 10.68 3193 0.60 103 30 AVERAGE 1 5320.00 10894 ------ - B6.56 34.30 10.85 3197 0.00 103 80 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C57 of C258
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Pol. Horizontal Vertical
mL&veI(ﬂ&Mm] - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT A L]
(R _ UM 2A-U-N-CAVG)| — - - _ - UNIA-UNI-2A-U-N-CAVG)|
48 ? § v
Peak gy AN “ -
8 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 709313 95345 68.20 -14.75 078 3559 158 65.50 0.8 - --- Pesk 1 7093.13 43.33 68.20 -19.32 65.71 35.59 12.58 65.50 0.8 - --- Peak
2 10640.00 4450 74.80 -29.50 5819 37.55 1571 66.95 0.8 --- .- PEAK 1 1064000 43.93 74.00 -30.07 57.62 37.55 1571 66.95 0.0 -~ --- PEAK
Sporton International Inc. (Kunshan) Page Number : C58 of C258
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Pol. Horizontal Vertical
1‘,(A“mel[lll}u‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny LT
1 ~ U-N-A--N0-2A--HI-2CHAVG)| 1 ~ 0 UNIA-U-A-2A0-N-2CIAVE)|
s i e . §i2 3 P ™
Peak e e
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan B 08 B0 B B B B o dg
1 701320 %4.30 63.20 -13.99 71.65 35,51 12.47 65.33 0.8 - --- Pesk 1 781320 0.5 68.20 -17.68 67.87 35.51 12.47 6533 0.08 - - Pesk
1 717820 4.9 6820 -3.10 6246 3552 169 65.09 088 - --- Pesk 1 OTI7.00 45,07 68.20 -23.03 6LE7 3551 1L70 6571 0.8 - --- Peak
3 10520.08 44.90 68.28 -13.28 55.%2 37.46 15.60 67.86 .80 ---  --- PEAK 3 10520.00 44.50 68.20 -13.48 55.77 37.47 15.61 67.85 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C59 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205



samranas. FCC RF Test Report Report No. : FR522405E

Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay 1L LT ) g Ny LT
| ~ UM 280 NI-2CIAVE)| o ~ 0 UNIA-U-A-2A0-N-2CIAVE)|
a2 3 T - muz 3 ‘ ;
IRTr L e i
Peak - el
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan B 08 B0 B B B B o dg
1 786673 53.63 68.20 -14.57 70.97 3557 194 65.45 0.08 - - Pesk 1 786673 .54 68.20 -17.36 6B.18 35.57 1254 65.45 0.08 - - Pesk
1 7MR.00 45,77 6B.20-20.93 628 3552 1L71 65.78 0.8 - --- Pesk 1 THB.SI 4413 6820 -24.07 LGB 3552 1L71 65.78 0.8 - --- Peak
3 10686.08 44.66 74.00 -19.34 55.46 37.52 15.67 66.99 @.80 ---  --- PEAK 3 10666.00 44.30 74.00 -19.76 55.10 37.52 15.67 66.99 .80 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C60 of C258
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Report No. : FR522405E
19
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
95 95
thd U DA i
1 ] | L U LA N2
s’ Al
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5357.30 67.55 74.00 -6.45 35.05 4.3 10.69 3192 0.0 167 360 PEAK 1 5320.0 115.67 ------ - 103,29 34.30 10.05 3197 6.00 167 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ {
95 95
i LN
[ Al
U-N-A-LN-2A-U--2C AV )
48 48
Av
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.60 52.19 4.00 -1.B1 39.74 34.30 10.68 3193 0.00 167 360 AVERAGE 1 5320.00 168,97 ------ - 96,59 34.30 10.85 3197 0.00 167 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C61 of C258
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Report No. : FR522405E
19
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_Full RU_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
thd U DA i
| ] | U LA N2
[ 'WM Al
g e ] ey
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5350.20 68.82 74.00 -13.18 48,36 34.31 10.68 3193 0.0 108 B4 PEA 1 5320.00 109.79 ------ - 97.42 34.30 10.04 3197 0.00 108 84 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-LN-2A-U--2C AV ) L . U-N-A-A-N-2A-U-2C AV
4 ! 4
Av
g 15 325
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.70 46.51 54.00 -7.49 34.06 34.30 10.68 3193 0.00 108 34 AVERAGE 1 5320.00 10859 ------ - B6.22 34.30 10.04 3197 0.00 108 84 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C62 of C258
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Pol. Horizontal Vertical
1‘,““mel[lll}u‘ﬂm) ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay LT ) g Ny 11
T _ } u—N&ﬂM-:mm@ — L - B 1 UN-UNL24 U NIL2CAVG)
B2 3 o 0 Bt 3 .
L " 3 ik g ) b e
Peak s
5 !
Av
9 163 163
7000 9200, 11400, 13600. 15800. 18000 7000 920. 140, 13600, 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 789313 5301 68.20 -15.09 70.44 35,59 1258 65.50 0.8 - --- Pesk 1 789313 49.52 68.20 -18.68 66.85 35.59 12.58 65.50 0.8 - --- Pesk
1 TH7.60 461 68.20 -23.59 621 354 171 65.82 0.8 - --- Pesk 173391 48 6R.20 -0 BL3S 3553 1471 6581 0.8 - --- Peak
3 10646.08 44.19 74.80 -19.81 57.88 37.55 15.71 66.%5 @.80  ---  --- PEAK 3 10646.00 44.37 74.00 -19.63 55.86 37.55 1571 66.%5 0.0 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C63 of C258
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Report No. : FR522405E
20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim) 1
113§ 113§
95 95
thd N DA i
1 ] | U LA N2
[ \' = Al
Lo i oo
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 53699 67.57 74.080 -6.43 38.95 34.36 10.75 36.49 0.60 139 360 PEAK 1 5320.00 12278 ------ - 1422 34,33 1073 36,58 0.00 139 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV L . U-H0-A-A-N-2A-U-2C )
48 48
Av
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 535140 43.20 4.00 -5.00 39.62 34.35 10.75 36.52 0.60 139 360 AVERAGE 1 5320.00 116.67 ------ - 10220 34,32 10.73 36,59 0.00 139 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C64 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205




saranas. FCC RF Test Report

Report No. : FR522405E
20
Mode Band Edge
U-NII-2A_5.25-5.35_802.11ax HE20_CH64_RU106/54_5320MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
134 1038 !
95 95
thd N DA i
] | U LA N2
[ 1 Al
T i
48 48
Peak
15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5364.60 66.28 74.00 -13.72 51.64 34.36 10.76 36.48 0.60 112 79 PEA 1 5320.00 112.28 ------ - 103,80 34.33 10.73 36.58 6.0 112 79 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-L-2A-U--2C AV ) L . U-N-A-A-N-2A-U-2C AV
48 1 48
Av
g 15 35
163 163
g0 5320, 5340, 5260. §380. 5400 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5350.50 46.33 %4.00 -7.67 37.75 34.35 10.75 36.52 @.60 112 79 AVERAGE 1 5320.00 103.00 ------ - 9,53 34.33 10.73 36.58 0.00 112 79 AVERAGE
Sporton International Inc. (Kunshan) Page Number . C65 of C258
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Pol. Horizontal Vertical
12’!‘\mel(illm‘ﬂrn) - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT A L]
I _ UNILA-G - 24 LN AV 1 _ - UNIA-UNI-2A-U-N-CAVG)|
m B ) "
Peak - g AN ko PRI Lt
5 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwh bW B bW B & B 8 o g MW B B bW B & B & oa tg
1 706.40 53.79 68.20 -14.41 LI 3553 12.49 65.36 0.8 - --- Pesk 1 706.40 49.50 68.20 -18.70 66.84 35.53 12.49 65.35 0.8 - --- Peak
2 10540.00 4405 68.20 -24.15 57.99 37.48 15.60 67.04 @.00 --- .- PEAK 11054000 43.57 68.20 -24.63 57.%4 37.47 15.61 €7.65 0.0 -~  --- PEAK
Sporton International Inc. (Kunshan) Page Number : C66 of C258
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Report No. : FR522405E
22
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ !
95 95
i LN
U-HIHA-U-N-2A A2 ] | L U LA N2
[ i Al
Bttt bbbt A s o WNWWWW
LA L AR ] Y TR
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 S138.24 57.59 74.00 -16.41 45.54 34.15 9.87 3197 0.0 157 368 PEAK 1 5310.00 113.92 ------ - 10155 34.30 10.04 3197 6.00 157 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AELN-2A-U-I-2CHAVG) L L U-H-A-A- N2 -U-2CAE)
48 48
Av
g 125 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark

B B B B B & o deg
1 5160.30 477 %4.00 -7.13 3458 3430 9.84 3195 0.60 157 360 AVERAGE

B B A B B B @ deg
91.49 34.30 10.04 3197 0.00 157 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Fundamental
mLeveI(dBile)
NV,
5
B
U-H0-A-U-N-2A-AT-20
850 MWW
WWWWMWM‘J Lk Akl Mlum
s A PR
Peak Blank
1§
163
5300 5320 5340, 5260, 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5350.30 63.69 74.00 -10.31 51.24 34.30 10.68 3193 0.60 157 360 PEA
mLeveI(dBile)
1134
5 "\
B
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1 U-N-A-L-2-U--2C AV
48 BN
Avg Blank
1§
163
5300 530 5340, 5260, 5380, 5400
Frequency (MHz)
Linit Ouer Read Ant CablePreamp  Awx APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535180 52.04 54.00 -1.96 39.38 34.31 10.68 3193 @.60 157 360 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_Full_5310MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
U-HIHA-U-N-2A A2 ] | L U LA U2
[ 1 Al
U e T s
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5146.24 53.65 74.00 -15.35 46.62 34.12 9.8 3197 0.0 104 82 PEA 1 5310.00 105.82 ------ - 93.46 34.30 10.04 3198 0.00 104 82 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s 1
i LN
[ Al
U-N-AELN-2A-U-I-2CHAVG) L L U-N-A-A-N-2A-UI-2CAE)
44 4M
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 516160 46.64 54.00 -7.36 34.46 3429 9.84 3195 0.00 104 82 AVERAGE 1 5310.08 96.23 ------ - B3.87 34.30 10.04 3198 0.00 104 82 AVERAGE
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Vertical Fundamental
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Peak Blank

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533340 57.31 74.00 -16.68 44.86 3431 10.08 3193 .00 1M B2 PEAC
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VA

U-NIH-U-NI-2A-U-NI-2CAVE)|

44 1

Av Blank
9 15

163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533,60 46.34 34.00 -7.66 33.86 3432 10.08 3192 Q.00 184 B2 AVERAGE
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samranas. FCC RF Test Report

Report No. : FR522405E

Pol. Horizontal Vertical
12’!“mel(|IBIJ‘ﬂm] - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
iRy . 1 1L 1 A L]
(S _ UNILA-G - 24 LN AV . _ ULNIA- - 2A LAV
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Peak dhmnwm i g A
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163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MW B B bW B & B & oa tg
1 7879.93 54.64 68.20 -14.16 71.33 35.58 12.56 65.48 0.80 -  --- Pesk 1 7679.93 5.49 68.20 -17.71 67.83 35.58 10.56 65.48 0.00 ---  --- Peak
2 10620.00 43.89 74.80 -30.11 57.64 37.53 15.69 66.97 @.00 --- .- PEAK 1 10620.00 43.70 74.00 -30.30 57.45 37.53 15.69 66.97 @.00 - --- PEAK
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saranas. FCC RF Test Report

Report No. : FR522405E
23
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE40_CH62_RU242/62_5310MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1
113§ 113§
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U-HIHA-U-N-2A A2 ] | [ UNHN2AUNI-C
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b ebitprde sl b o
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5143.68 58.72 74.00 -15.28 5119 34.85 10.60 37.01 .00 199 368 PEAK 1 5310.0 114,59 ------ - 106,18 34.31 10.72 36.62 0.00 199 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ i
95 95
i LN
[ Al
U-NI-AELN-2A-U-I-2CHAVG) L . U-N0-A-A-N-2A-L-2CEAV)
§®4 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5169.76 47.61 54.00 -6.39 40.04 33.93 10.57 36.93 @.60 199 360 AVERAGE 1 5310.00 10699 ------ ------ 98,53 34.32 10.73 36,59 0.00 199 360 AVERAGE
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Horizontal Fundamental

Lol
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U-H0-A-U-N-2- A2

YT S

Peak Blank

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 539820 6721 74.00 -6.79 3B.60 34.36 10.75 3650 Q.00 199 360 PEAK
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9 15

163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5390.60 49.55 34.00 -4.45 40.97 3435 1075 3652 Q.00 199 360 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE40_CH62_RU242/62_5310MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
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U-HIHA-U-N-2A A2 ] | [ UNHNI2AUNI-C
[ 1 Al
el iAol s o g
48 48
Peak
15 35
163 163
sl LKA 5164, §156. 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5125.60 53.08 74.00 -15.40 5101 33.95 10.58 36.97 @.60 118 80 PEA 1 5310.00 167.89 ------ - 99,41 34.33 1073 3658 0.0 110 80 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AELN-2A-U-I-2CHAVG) L L U-N-A-A-N-2A-U-2CEAE)
§®4 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5167.50 47.55 4.0 -6.45 39.99 33.92 10.% 36.92 @.60 110 30 AVERAGE 1 5310.08 99.21 ------ - 9.73 34.33 10.73 36,58 0.00 110 80 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Vertical Fundamental
mLeveI(dBiNIm)
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Peak Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535370 61.09 74.00 -12.91 52.50 34.35 10.75 3651 0.60 118 80 PEA
mLeveI(dBiNIm)
1138
5
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\ U242V
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Avg Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535330 4656 54.00 -7.50 37.91 34.35 10.75 3651 0.60 110 30 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full_5290MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
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U-HIHA-U- N2 ALAE-2C ] | I U LA N 20
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Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 513648 55.77 74.00 -18.23 4371 .15 9.87 319 .60 163 360 PEAK 1 5290.00 109.26 ------ ------ 96.89 34.30 10.04 3197 0.00 163 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AELN-2A-U-I-2CHAVG) . - U-N-A-A-N-2A-UI-2CEAMG)
48 1 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5140.80 43.28 54.00 -10.72 31.24 34.14 9.57 3197 0.00 163 360 AVERAGE 1 5290.00 99.61 ------ - 87.29 34.30 10.01 3199 0.00 163 360 AVERAGE

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Horizontal Fundamental

Lol
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U-H0-A-U-N-2- A2

’ R o

Peak Blank

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533130 6288 74.00 1112 30.42 3431 10.08 3193 Q.00 163 360 PEAC
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163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533LG0 5285 34.00 -L.15 40.30 3431 10.08 3193 Q.00 163 360 AVERAGE
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s ss. FCC RF Test Report Report No. : FR522405E
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_Full_5290MHz
ANT
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U1-N-2-LANE-2C ] | I U -L-2A U 20
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1
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qagftshapbbalininl oty 43.&MW‘WW”W
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 512576 54.08 74.00 -19.92 4198 34.20 9.86 3196 0.60 104 8L PEA 1 5290.00 108.98 ------ ------ B6.62 34.30 10.04 3198 0.00 104 Bl PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
U-N-AELNT-2A-U-I-2CHAVG) L L 1-N-A-A-N-2A-LI-2CEAMG)
48 48
Av
g 15 35
163 163
50 LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5160.48 42.42 54.00 1158 30.23 34.30 9.84 3195 0.00 104 81 AVERAGE 1 5200.00 92.46 ------ - 86,10 34.30 10.04 3198 0.00 104 1 AVERAGE
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Vertical Fundamental

Lol
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U-H0-A-U-N-2- A2

5l ¥
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Peak Blank

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5395.70 56.64 74.00 -17.36 44.13 3432 10.09 3192 o001 BLPEA

Lol

1134

U-NIH-U-NI-2A-U-NI-2CAVE)|

489 1
e T | —
Avg . Blank

163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5395.10 4530 54.00 -3.68 3083 3431 10.9 3192 .00 14 Bl AVERAGE
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Horizontal Vertical
12’!“mel(|IBIJ‘ﬂm] - Level (dBuVim)
134 1134
075 075
813 813
U-H0-1--N- 24 0-1-2C U-HH1--N0- 240020
UL 1L LT A L]
I _ UNILA-G - 24 LN AV 1 _ - UNIA-UNI-2A-U-N-CAVG)|
Peak Mww L WM‘
8 !
Avg
163 163
7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwm B B by B & B 8 o g MBwn B B W Bn & B & a tg
1 7853.53 53.89 68.20 -14.31 7L.23 35.55 10.53 65.42 0.00 - --- Pesk 1 7853.53 5.41 68.20 -17.79 67.75 35.55 10.53 65.42 0.00 -  --- Peak
2 10380.00 43.18 68.20 -25.02 57.04 37.50 15.65 67.e @.00 -~  --- PEAK 1 10580.00 43.39 68.20 -24.81 5733 37.48 15.62 €7.04 0.00 -~  --- PEAK
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saranas. FCC RF Test Report

Report No. : FR522405E
25
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_RU484/66_5290MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
1134 ft34 4
95 95
i LN
] | [ UNIHN2AUNI-C
[ Al
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5143.68 59.61 74.00 -14.39 5199 34.83 10.60 37.01 .00 199 368 PEAK 1 5290.00 111,68 ------ ------ 103,19 3431 10.72 36.62 0.00 199 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-AELNT-2A-U-0-2CAVG) I U-H-A-A-N-2A-U-I-2CAMG)
§®4 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 54048 4778 94.00 -6.20 40.17 34.02 10.60 37.01 0.00 199 360 AVERAGE 1 5200.00 103.04 ------ - 94,58 34.32 10.73 36,59 0.00 199 360 AVERAGE

Sporton International Inc. (Kunshan)
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samranas. FCC RF Test Report Report No. : FR522405E

Pol. Horizontal Fundamental

Lol

1134

97.5W f

U40-4-U-N-2A- A2
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Peak Blank
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£
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5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5379.80 70.23 7400 -L77 63.54 3438 10.76 36.45 0.60 199 360 Peak

Lol

1134

U-NIHA-U-NI-2A-U-NI-2CAVE)|
m “\‘_“ e | I

Av Blank
9 15

163

5300 5320, 5340, 5360, 5380, 5400
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5330.10 5126 54.00 -1.74 4268 34.35 10.75 3652 Q.00 199 360 AVERAGE
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saranas. FCC RF Test Report

Report No. : FR522405E
25
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ax HE80_CH58_RU484/66_5290MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | [ UNHN2AUNI-C
[ Al
48 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 514416 59.63 74.00 -14.32 52.06 34.85 10.60 37.01 .60 111 8L PEA 1 5290.00 103,91 ------ - 9.5 34.30 10.72 36.66 6.00 111 8L PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
i i 1
i LN
[ Al
U-NI-EUNT-2A-U-0-2CAVG) L L U-H0-A-A-N-2A-UI-2CAMG)
44 L
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 SIL2 4.5 4.0 -6.45 39.98 33.93 10.57 36.93 @.60 111 81 AVERAGE 1 5290.00 95.32 ------ --oe- B6.84 34.33 10.73 36.58 6.00 111 81 AVERAGE
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Vertical Fundamental
mLeveI(dBlN}m)
1134
B
U-H0-A-U-N-2A-AT-20
850 1
a O e T
Peak Blank
1§
163
5300 5320 5340, 5260 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 536160 68.56 74.00 -13.44 51.94 34.36 10.75 36.49 0.0 111 8L PEA
mLeveI(dBlN}m)
1134
5
Naaa
654
U-NA-L2A-U-H-2C AV
34 1
Avg Blank
1§
163
5300 530 5340, 5260 5380, 5400
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535460 46,39 54.00 -7.61 37.80 34.35 10.75 36.51 @.60 111 81 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE160_CH50_Full_5250MHz

ANT
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
‘ U-HIHA-U-N-2A-ULAE-2C ] | U-NIHA-A-N2A U0
[ 1 M Al
4E.BMMWMWWWWWW T
Peak
15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5139.25 58.57 74.00 -15.43 46,53 4.4 9.87 3197 0.0 166 368 PEAK 1 5250.00 103.84 ------ - 91,59 34.30 9.94 3199 0.80 166 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
w5 w5 !
i LN
[ Al
U-N-A-AL-N-2A-U-I-2CAVG) L L NN 28 U--CHAY)
) ! 4M
Av
g 15 35
163 163
s 5050. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 514160 4679 4.0 -7.20 3475 4.4 9.7 3197 0.00 166 360 AVERAGE 1 5250.00 95.05 ------ - B2.73 34.30 10.01 3199 0.00 166 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Fundamental

Lol

1134
075 F'yl\ J‘NL‘)“ MU M\

"NVVVUWV'\W
B

U-H0-A-U-N-2- A2

VAP g

Peak Blank

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 549645 63.01 74.00 -10.09 5113 34.50 10.14 3188 Q.00 166 360 PEAK

Lol

1134

VAR,

1 U-NIH-U-N-2-U-NI-2CAVE)|
488 v Falla

Ny

Av Blank
9 15

163

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533006 5196 54.00 -1.04 39.50 3431 10.08 3193 Q.00 166 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C86 of C258
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saranas. FCC RF Test Report

Report No. : FR522405E

Mode Band Edge - L

U-NII-1_5.15-5.25_802.11ax HE160_CH50_Full_5250MHz

ANT
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
U-HIHA-U-N-2A-ULAE-2C ] | U AU ZA N
[ Al
1
VRTTVLNRINN TN o) TRV
Pt R A L A G 48.8
Peak
15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5142.60 55.08 74.00 -19.00 4.97 M.13 9.87 3197 0.0 103 82 PEA 1 5250.00 98.84 ------ - B6.55 34.30 9.98 3199 6.80 13 82 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NHA-AL-N-2A-U--2CHAVG) L L U-N-A-A-N-2A-ULI-2CR)
48 1 48
Av
g 15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5144.60 43.25 54.00 -10.75 3122 34.12 9.8 3197 0.00 103 82 AVERAGE 1 5250.00 87.54 ------ -ooe- 7518 34.30 10.04 3198 0.00 103 82 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Vertical Fundamental

Lol

1134

5 M W

U-H0-A-U-N-2- A2

a ST WAV
Peak Blank

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5395.40 5601 74.00 -17.09 4440 3431 10.09 3192 .00 13 B2 PEA

Lol

1134

U-NIH-U-NI-2A-U-NI-2CAVE)|

489
DAvavavs e |
Avg . ™ Blank

163

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5395.B4 49.69 3400 -B.31 3300 3.3 1009 3192 Q.00 103 B2 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C88 of C258
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Pol. Horizontal Vertical
1mLeveI(|lBIJ‘ﬂm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
gy g A S [ 1 iy S g | 1 e
— - L _ . UNIELUA-ZAUAIECIAVG) _ S0 UNUNAUNIZCAG)
Peak “ AH f !
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (Hz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
MG BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10500.08 44.52 08.20 -23.68 55.67 37.40 15.51 67.66 @.00 - --- PEAK 1 10500.00 44.57 68.20 -23.63 55.64 37.44 15.57 67.65 @.00 - --- PEAK
Sporton International Inc. (Kunshan) Page Number : C89 of C258
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27
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_RU996/68_5250MHz
ANT 0+1
Pol. Horizontal Fundamental
11nLe\leI (dBuVim) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
] | LT U LA U2
[ Al
48 48
Peak
15 35
163 163
s 5050. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 51275 65.32 74.080 -B.68 57.73 33.97 10.58 36.96 0.00 208 368 PEAK 1 5250.00 16817 ------ - 9,71 3432 1073 36.59 0.00 200 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-NA-ALN-2A-U-I-2CAVG) L L U-N0-A-A-N-2A-ULI-2CR)
i) ‘ 4
Av
g 15 35
163 163
s 5030. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5120.25 43.37 4.0 -5.63 40.78 33.96 10.58 36.95 0.00 200 360 AVERAGE 1 5250.00 98.54 ------ - 99.08 34.32 10.73 36.59 0.00 200 360 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Pol. Horizontal Fundamental

Lol

1134

AT AVAYETATAY
AR wv]

U-H0-A-U-N-2A-AT-20

Peak Blank

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 3483701 68.47 74.00 -5.53 30.69 34.40 10.78 3640 Q.00 20 360 PEAC

Lol

1134

5 W W \f\

1 U-HIH-U-NI-2A-U-NI-2CAVE)|

m Pt

Av Blank
9 15

163

5250 5292, 5334, 5376, 5418, 5460
Frequency (MHz)

Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 53120 5192 34.00 -1.08 43.34 3435 10.75 3652 Q.00 20 360 AVERAGE

Sporton International Inc. (Kunshan) Page Number : C91 of C258
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27
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ax HE160_CH50_RU996/68_5250MHz
ANT 0+1
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
] | U-HIHA-A- N 2A U0
[ Al
48 48
Peak
15 35
163 163
s 5050. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5858.50 59.62 74.00 -14.98 5153 33.99 10.51 36.92 0.0 112 80 PEA 1 5250.00 99.06 ------ - 9.8 34.33 10.73 36.58 6.0 112 80 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-N-A-AL-N-2A-U-I-2CAVG) L L U-N-A-A-N-2A-UI-2CER)
a9 1 I
Av
g 15 35
163 163
s 5050. 5100, 5150, 5200. 5250 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 589525 47.58 54.00 -6.42 40.03 33.90 10.55 36.9 @.60 112 30 AVERAGE 1 5250.00 9.8 ------ - B2.37 34.33 10.73 36.58 0.00 112 80 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C92 of C258
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SPORTON LAB.

FCC RF Test Report

Report No. : FR522405E

Pol. Vertical Fundamental
mLeveI(dBiNIm)
138
98 / b i
VY
A
# UM TN TN
850
" i
Peak Blank
5
16
5050 5202, 534, 5316 548, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 5376.21 57.81 74.00 -16.19 49.13 4.3 10.76 36.46 0.00 112 8 PEA
mLeveI(dBiNIm)
138
5
ATAYAYaTAYATATA
Yoy
850
U242 V)
L R
Avg Blank
5
16
5050 5202, 534, 5316 548, 5460
Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 53%5.40 47.05 %4.00 -6.95 38.45 34.36 10.75 36.51 0.60 112 30 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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28

Mode Band Edge

U-NII-2C_5.47-5.725_802.11a_CH100_5500MHz

ANT 0+1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
1
134 113§
s 175
813 3
HEALNLY i Y st I RIE P AT
swwwmwmwMMWMWWMMMWMwWWWWWM N [
“” " M
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
freq Level Line Linit Level Factor  Loss Factor Factor Remark Linit Over Read Ant Cable Preamp  Aux APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 545912 64.91 74.00 -9.09 5219 34.43 10.18 31.94 0.0 163 B PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.50 65.70 68.20 -2.50 53.00 3446 10.19 3195 .00 163 @ PEAK 1 5300.00 117.49 ------ - 104,77 3440 10.22 3199 0.00 163 B PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
95 95
i LN
[ Al
1NN 2A-U-H-2CHAVG), . - NN 28 U-N-CEAVG) L"u
a8 : I
Av
g 15 35
163 163
B30 53 414, 5446, 5418, 510 100 . o, 4600, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5459.90 49.49 54.00 -4.60 36.68 34.45 10.18 3194 .60 163 B AVERAGE 1 5300.00 109.97 ------ - 9.3 441 10.21 3198 6.00 163 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C94 of C258
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28
Mode Band Edge
U-NII-2C_5.47-5.725_802.11a_ CH100_5500MHz
ANT 0+1
Pol. Vertical Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§ 1
s 175
813 3
LA T ML T e
5.0 50
Byt b o me
44 18
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 545272 57.78 74.00 -16.30 4496 34.49 10.18 31.93 .60 148 82 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.20 59.74 6B.20 -B.46 47.04 3446 1019 3195 0.0 10@ B2 PEN 1 5300.00 109.02 ------ - 9.39 34.40 10.22 3199 0.00 100 82 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
1
95 95
i LN
[ Al
U-N-A-A M- 2A-UL-2CEAVG) L - NN 2A-U-I-CEAVG)|
# 1 I (SR
AV ﬁ_/_/_/"/\,"/v
g 15 35
163 163
B30 53 §4td, 5446, 5418, 510 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5430.16 46.06 54.00 -7.94 33.34 34.45 1018 3194 0.00 100 82 AVERAGE 1 5300.00 10117 ------ - B854 34.40 10.22 3199 0.00 100 82 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C95 of C258
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Pol. Horizontal Vertical
1‘,ﬂ“h&\ml[lIBu‘ﬂm] ” Level (4BuVim)
1138 134
975 75
013 B
U-HI-A-U-N-2A-U-I-2C U022
) iy Ay LT ) g Ny 11
—_ L 41 _ ~ UN-UNI-2A-U-NI-2CIAVG) N B 1 UN-UNL24 U NIL2CAVG)
8812 3 . B2 A
o W PR AT TR o i
Peak Ao R
5 !
Av
9 163 163
7000 9200, 1400, 13600. 15800. 18000 7000 920. 1400, 13600. 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy Mrdan 08 G0 B B B B o dg
1 742313 8,71 74.00 -28.29 63.66 35.52 12.76 66.23 0.8 - - Pesk 1 741800 43.57 74.00 -30.13 6182 35.52 1079 66.22 0.08 - --- Pesk
1OTMATI M7 AP0 -29.53 6LM 3570 1311 66.58 088 - --- Pesk 1OTMATI 453 AP0 -D9.47 630 3570 111 66.58 0.88 - --- Peak
3 11066.08 44.63 74.80 -19.37 57.42 37.80 16.84 66.63 @.80 ---  --- PEAK 3 1106600 44.06 74.00 -19.94 56.85 37.80 16.84 66.63 0.80 ---  --- PEAC
Sporton International Inc. (Kunshan) Page Number : C96 of C258
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Pol. Horizontal Vertical
1‘.lr!‘\uwei(lIBIJ‘ﬂm) o Leyel (dBuVim)
113§ 1134
915 5
B3 B3
U-H-4-U-N-2A--A0-20 U-HIHA-U-N0- 2020
iy iy S 1L LT iy S g | o
L - UNILA-GAT-24-U-H0-2CAVG)| 1 - ULNIA-UNI-24-L-N1-2CAVG)|
Peak L } f PP o
Avg 1§ bk
163 163
000 900, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (MHz)
Linit Qver Read Ant Cable Presmp  Aux APos TRos Linit Qver Read Ant Cable Presmp Aux APos TRos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
Mk BN B BN Bh & B & 0 @y MdnBNe B BN Bh & B & o &y
1 10160.08 44.53 74.00 -29.47 57.85 37.94 16,15 66.61 .00 -=- PEAK 1 10160.00 4451 74.80 -29.49 57.63 37.94 16.15 e6.6l 8.00 - --- PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FCC ID: UZ7TC2205
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Report No. : FR522405E

Pol. Horizontal Fundamental
mLeveI(dB!le) mLdeBlIWIII)
1
1134 J,Mv -W 134
5 J‘I 915
B B3
ML T (A LKA LKI-2C T T T ] 1] T NN
654 W 650 I-
A g ot s
u - 4 MW‘"WMW
Peak ek
0§ 3§
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 0
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 572620 66,13 68.20 -2.07 53.11 34.55 10.43 3196 0.0 163 360 PEAK 1 5700.00 115,14 ------ -oe- 102,24 34,51 10.41 32.62 0.00 163 360 PEAK
mLdeBlIWIII)
134 g
915
B3
650
. L NN 2A-U-NI-CEAVG)
48 s ——
T
Avg Blank 2 el
163
1000 . 00, 400, 5600. 0
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEuaBWE B BN Bk & B & a by
1 5700.00 107.41 ------ - 9453 3450 10.40 32.82 0.80 163 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C98 of C258
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Report No. :

FR522405E

Pol. Vertical Fundamental
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Peak
1§ 3§
163 163
5685 5101, i 5T 5740, 5785 1000 . 00, 400, 5600. 0
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read Ant Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level LUne Lindt Level Factor Loss Factor Factor Remark
MedaBNn B BN Bk & B & a g MEvaEWEe B BN Bh & B & a g
1 5728.36 53.49 68.20 -9.00 45.36 34.56 10.43 3195 0.0 108 79 PEA 1 5700.00 10746 ------ - 9458 34.50 10.40 32.82 .60 loe 79 PEAK
mLdeBIIWIII)
134
1
915
B3
650
o L NN 2A-U-NI-CEAVG)
48 e
M""‘"‘_mww
Avg Blank e Pan
163
1000 . 00, 400, 5600. 0
Frequency (MHz)
Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level LUne Linit Level Factor Loss Factor Factor Remark
MEuaBWE B BN Bk & B & a by
1 5700.00 99.33 ------ - B6.45 34.50 10.40 32.62 0.00 100 79 AVERAGE
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Report No. :

FR522405E

Pol. Horizontal Vertical
12’!“mel(|IBIJ‘ﬂm] - Level (dBuVim)
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7000 9200, 11400, 13600, 16800, 18000 7000 900, 11400, 13600, 16800, 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read  Ant Cable Preamp  Aux APos TPos Linit Over Read Ant Cable Preamp Aux APos TPos
Freq level Line Linit Level Factor Loss Factor Factor Remark Freq level Line Linit Level Factor Loss Factor Factor Remark
Mdwh bW B bW B & B 8 o g MBwn B B W Bn & B & a tg
1 7616.08 46.85 74.86 -27.95 63.82 35.78 13.83 66.58 0.08 --- Peak 1 7622.60 44.70 74.80 -29.30 62.47 3570 13.04 66.51 0.00 -  --- Peak
2 11400.00 4485 74.00 -29.15 56.98 3816 16.30 66.59 .00 === PEAK 1 10400.00 44,85 74.00 -29.15 56.98 38.16 16.30 66.59 0.0 - - PEAK
Sporton International Inc. (Kunshan) Page Number : C100 of C258

TEL : +86-512-57900158
FCC ID: UZ7TC2205



s ss. FCC RF Test Report Report No. : FR522405E

31

Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT 0+1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
1
134 113§
s 175
813 3
" M ALY T ML Tl e
' 1 Al
“” "8 M
Peak
15 s
163
163
G 5382 514, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5459.44 58.51 74.00 -15.49 45.79 34.45 10.18 31.94 0.6 164 360 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.50 66.22 68.20 -1.98 53.52 3446 10.19 3195 0.0 164 360 PEAK 1 5500.00 117,97 ------ - 199,33 3441 10.21 3198 0.00 164 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ 1
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[ Al
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163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 000
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5459.90 49.17 S4.00 -4.83 36.45 34.45 1018 3194 0.00 164 360 AVERAGE 1 5500.00 16875 ------ - 9.12 34.40 10.22 3199 0.00 164 360 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_5500MHz

ANT 0+1
Pol. Vertical Fundamenta
mLeveI (dBuVIm) : o L8Yel ({BUVim)
1138 138 1
s 175
813 3
] | LU LA 2
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4 4MWMMMMNWWMWwmeMWWWMwwwwwW
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 000
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5433.43 57.19 74.00 -16.51 44.45 3450 10.16 31.92 0.60 182 81 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5467.92 58.67 6.20 -9.53 45.97 4.6 10.19 3195 0.0 12 BLPEXK 1 5500.00 116.88 ------ ------ 9%.22 M40 10.23 3197 6.80 122 Bl PEA
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
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48 ! 48 ———
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163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5436.24 46.03 4.00 -7.97 33.30 34.49 1013 3194 0.60 102 81 AVERAGE 1 5500.00 10,05 ------ - B7.41 3441 10.21 3198 0.00 102 81 AVERAGE
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Pol. Horizontal Vertical
mLeveHdBu\ﬂm) mLmIldBu‘ﬂm)
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Avg 183 163
000 9200. 11400, 13600, 15800, 18000 000 9200, 11400, 13600, 15800, 18000
Frequency (MHz) Frequency (WHz)
Linit Qver Read  Ant Cable Preamp  Aux APos  TPos Linit Over Read Ant Cable Preamp  Aux APos  TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Renark
MHz dBul/m dBuV/m B dBuV dB/fm  dB 4B B o deg Phz dBuV/m dBuv/m 0B dBwV dB/m B B B om deg
1 7418.00 4615 74.80 -27.85 6410 35.52 12.75 66.22 0.0 --- - Pesk 1 7620.93 45.15 74.00 -28.85 63.10 35.52 12.76 66.23 0.0 --- - Pesk
2 7695.93 52.68 74.80 -21.32 70.45 35.70 1310 66.57 0.0 108 251 Peak 2 TI02.53 5039 74.80 -23.61 68.15 35.70 1311 66.57 0.0 188 302 Pesk
37695.93 44,55 54.60 -9.45 632 35,78 13.10 66.57 0.00 169 251 Average 3770253 479 54.6@ -11.21 60.55 35,78 1301 66.57 0.00 160 362 Average
4 1leee.0e 45.75 74.60 -18.25 58.54 37.80 16.84 66.63 Q.80 -  --- PEAK 4 1l6ee.0e 45.25 74.60 -28.75 58.64 37.80 16.84 66.63 .08 -  --- PEAK
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz

ANT 0+1
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
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Peak
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G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
T 5445.84 62.75 74.00 -11.25 54.81 34.35 10.82 36.43 .60 193 36 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 S461.20 65.06 6B.20 -3.14 56.32 4.4 10.84 364 0.00 193 360 PEA 1 5300.00 116,65 ------ ------ 197,93 34.30 10.89 36.47 0.00 193 360 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§ g
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163 163
B30 53 §4td, §446. 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 545992 411 %4.00 -6.89 38.37 34.34 10.84 36.44 0.00 193 360 AVERAGE 1 5300.00 167,53 ------ - 98.79 34.31 10.89 36.46 0.00 193 360 AVERAGE
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Mode Band Edge

U-NII-2C_5.47-5.725_802.11ax HE20_CH100_RU106/53_5500MHz

ANT 0+1
Pol. Vertical Fundamenta
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
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Peak
15 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Over Read At Cable Preamp Aux APos  TPos N
Freq Level Line Linit Level Factor Loss Factor Factor Remark Unit Dier Read At Cable Preamp  Awc APos Thos
- Freq Level Line Lindt Level Factor Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 537060 58.21 74.00 -15.79 49.55 34.37 10.76 36.47 Q.80 376 19 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5A65.68 56.58 68.20 -11.62 47.85 4.3 10.85 36.45 0.0 M 19 PENK 1 5300.00 16573 ------ - 97.01 34.30 10.89 36.47 0.00 376 19 PEAK
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B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Lint Qver Read Ant Cable Preamp  Aux APos TPos Linit Qver Read At Cable Preamp Aux APos TPos
Freq Level Line Linit Level Factor Loss Factor Factor Renark Freq Level Lne Linit Level Factor Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 535016 46.04 54.00 -7.9 37.46 34.35 10.75 36.52 0.00 376 19 AVERAGE 1 5300.00 97.74 ------ oo B9.00 34.31 10.89 36.46 0.00 376 19 AVERAGE
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Pol. Horizontal Vertical
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7000 9200, 1400, 13600 15800. 18000 7000 920. 1400, 1 15800. 18000
Frequency (MHz) Frequency (MHz)
Linit Over Read Ant Cable Preamp  Aux APos TPos Linit Over Read  Ant Cable Preamp Aux APos TPos
Freq Level Line Limit Level Factor Loss Factor Factor Remark Freq Level Line Limit Level Factor Loss Factor Factor Remark
trdafn e 08 B B B B B o iy om0 BN B & B B a i
1 7497.93 46.09 74.00 -17.91 64.02 35.60 12.87 66.40 0.00 - Pesk 1 7499.40 44,07 74.00 -29.93 62.00 35.60 12.87 66.40 0.08 - - Pesk
1 781400 5388 68.20-14.32 UL 3071 1311 6667 .00 -=- Peak 1 781471 SL96 68.20 -16.24 8971 3571 1321 66.67 0.88 - --- Peak
3 11166.08 44.60 74.80 -19.48 57.12 37.94 16.15 66.61 0.00 --- PEAK 3 11166.00 44.66 74.00 -19.34 57.18 37.94 16.15 66.61 8.0 ---  --- PEAC
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